
 A regional overview of
 wastewater

 management and reuse
 in the Eastern

 Mediterranean Region
 

 World Health Organization
 Regional Office for the Eastern Mediterranean

 Regional Centre for Environmental Health Activities
 CEHA



  
   WHO-EM/CEH/139/E 

 
 
 
 
 
 
 
 
 
 
 

A regional overview of 
wastewater management 

and reuse 
in the Eastern Mediterranean 

Region 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

World Health Organization 
Regional Office for the Eastern Mediterranean 

Regional Centre for Environmental Health Activities 
CEHA 
2005 

 
 
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

© World Health Organization 2005 
 
All rights reserved. 

The designations employed and the presentation of the material in this publication do not imply the expression of 
[...]
A Regional Overview of Wastewater Management and Reuse 

 42

Table 24. Institutional scheme for the development and management of wastewater reuse in 
agriculture  
Activity Government 

level 
Institution/agency Role Associated 

agencies 
Objective 

Wastewater 
collection 

Ministry of the 
Interior 

Municipal and rural 
collectivities 

Optimal collection, 
transportation, preliminary or 
primary treatment based on the 
population contribution capacity  

Intercommunal, 
Régies, 

ONEP private 
operator) 

Protection of 
water resources 
and public health 

Wastewater 
mobilization 

Ministry of 
Public Works 

River Basin Agency 
(RBA) 

Adequate complementary 
treatment, transportation to the 
reuse site, storage during low 
water demand  

— Mobilization of a 
non-conventional 
additional water 
resource 

Treated 
wastewater 
effluent 
supply 

Ministry of 
Agriculture and 
Ministry of 
Health 

Local agricultural board 
Local health 
representative 
Water user association (non 
governmental) 

Equipment of irrigated areas, 
water management, effluent 
quality monitoring, (health 
parameters)  farmer and 
population health status 
surveillance, water cost recovery 

— Valorization of a 
non-conventional 
additional water 
resource 

Source: [18]. 
 
In Morocco, management responsibilities in the wastewater sector are divided between a large number 
of departments and agencies. Sanitation comes under the responsibility of some 1547 local 
municipalities, 1298 of which are rural while the remaining 249 are urban. A responsibility may be 
handed over to another public entity or to a private contractor. Water resources are the responsibility of 
the Ministry of Public Works while water and wastewater quality issues are under the jurisdiction of 
the Ministry of Health and the municipal council of local collectives. Effluent reuse is under the 
authority of the Rural Engineering Department of the Ministry of Agriculture. The Ministry of 
Regional Planning, Environment and Housing is the central coordinator for all environmentally related 
issues in the country. 

The National Agency for Drinking Water (ONEP) of the Ministry of Public Works assumes a major 
role in the development of potable water supplies and sanitation. ONEP is financially and 
managerially independent. It carries out water and wastewater quality surveillance and monitoring 
programmes through its well-equipped central laboratory. The role of ONEP has been institutionalized 
by the government in an endeavour to improve water supply and sanitation provisions to medium-
sized cities and small urban centres. 

As already mentioned, local municipalities have traditionally managed the water and wastewater 
sectors. However, since 1987 this has gradually changed as responsibilities were assigned to special 
state agencies known as “régies”. A second shift has been pursued since 1997 as a policy of greater 
private sector involvement was adopted by the central government due to the régies’ huge financial 
difficulties. Thirty-year concession management contracts were given to international firms and 
consortiums e.g. Lyonnaise des Eaux for Casablanca, a Portuguese-Spanish consortium for Rabat and 
lately Vivendi was awarded the Tangier-Tétouan contract. Nonetheless, local governments remained 
the owner of the works. Most of the funding for the wastewater sector comes through loans, loan 
guarantees, or commercial credits, in addition to grant assistance. Future strategies entail the 
implementation of the polluter pays rule in an endeavour to ensure the sector’s required finances. 
Huge investments are anticipated in the wastewater sector for the next decade. Private companies are 
expected to invest about US$ 2.18 billion in large city projects that they themselves manage, while 
US$ 0.43 billion will be supplied by intercommunal companies, also on big city projects and US$ 0.13 
billion by ONEP on medium-sized cities and small urban centres. These investments are intended to 
improve the sanitation services of an estimated population of 9.3 million, amounting to 60% of the 
total urban population. 

Research and training in sanitation in general, wastewater characterization and treatment, effluent 
reuse and environmental impact, are given due attention by a myriad number of governmental and 



A Regional Overview of Wastewater Management and Reuse 

 43

nongovernmental institutes. These include engineering and agricultural schools at universities, ONEP, 
the Moroccan Royal Engineering Department, the Ministry of Health and others. 

Palestine (West Bank and Gaza) 

The following overview covers only the West Bank (including East Jerusalem) and Gaza Strip parts of 
Palestine. These parts are physically separate and have a total area of 6067 square kilometres with a 
total population of 3.27 million people in 2001. 

Rainfall varies greatly in the West Bank, from a mean annual amount of 700 millimetres in the 
northwest to less than 100 millimetres in the Jordan valley. In Gaza, it is about 415 millimetres. Water 
is scarce in Palestine and its accessibility is severely exacerbated by Israeli occupation. 

Sewerage connections of households have been estimated at 34% in the urban areas of the West Bank. 
Sewerage systems are hardly found in the rural areas and people rely mostly on cesspools and, to a 
lesser extent, septic tanks for wastewater disposal. Some 40% of industries discharge their effluent 
into existing sewer systems and those unconnected utilize cesspools. In Gaza, 53.5% are connected to 
the sewerage network while unconnected homes use cesspools. About 58% of generated wastewater in 
refugee camps is discharged through open sewers [19]. About 60.2% of industrial effluents are 
discharged into Gaza sewers [20]. 

The total amounts of wastewater generated annually in the West Bank and Gaza (Palestinian 
populations only) are 40 and 45 million cubic metres respectively. However, the respective collected 
quantities are 14 and 24 million cubic metres [20]. The potential for reuse was estimated at 35 million 
cubic metres per year. However, since effluent water quality is poor most treated wastewater is 
dumped into the sea, in the case of Gaza, and to adjacent wadis in West Bank cities. This is despite the 
availability of 50 000 hectares of irrigable land [19]. 

From a quality perspective, wastewater is classified as strong in Palestine. In the West Bank BOD5 
was reported to be about 900 milligrams per litre. Water consumption has been estimated at 50 litres 
per capita per day. In Gaza, where water consumption is known to be generally higher than in the West 
Bank, BOD5 was reported to have a value of 560 milligrams per litre [20]. 

Until 1995, there were about eight old wastewater treatment plants in the West Bank and Gaza. Those 
in the West Bank (5 plants) were built in the 1970s in the cities of Ramallah, Al-Bireh, Tulkarem and 
Jenin (rebuilt in 1994). The Jerusalem wastewater treatment plant was constructed before 1967. In 
Gaza there are three wastewater treatment plants that were mostly built in the 1980s. Plans to build, 
rebuild, expand or rehabilitate wastewater treatment plants have been hindered either by financial (e.g. 
Tulkarem) or political (e.g. Nablus) constraints. None of the 425 West Bank rural communities has any 
sewerage or treatment facilities.  

Two wastewater treatment plants in Gaza have been reported to be operating reasonably well. These 
are the Gaza City and the Beit-Lahia wastewater treatment plants. The former receives about 40 000 
cubic metres per day (300 000 population equivalent) and comprises 2 sedimentation ponds, 1 
anaerobic pond, 2 trickling filters, 1 aerated lagoon, a disinfection contact basin, 8 sludge drying beds 
and a sludge holding tank. Effluent has a BOD5 of 30 milligrams per litre, TSS less than 30 milligrams 
per litre and TKj-N less than 50 milligrams per litre. Most of the effluent is discharged into the 
Mediterranean. The Beit-Lahia wastewater treatment plant is relatively smaller with a daily capacity of 
10 000 cubic metres (120 000 population equivalent) and comprises bar screens, 2 sedimentation 
ponds, 2 aerated ponds, 2 facultative ponds and a holding reservoir. Its effluent also discharges to the 
Mediterranean. Typical influent and effluent characteristics of the Beit-Lahia wastewater treatment 
plant are shown in Table 25.  



A Regional Overview of Wastewater Management and Reuse 

 44

Table 25. Typical influent and effluent characteristics at the Beit-Lahia wastewater treatment 
plants in Gaza 
Parameter Influent Effluent 
Temperature (ºC) 24.8 24.8 
Hydrogen Ion (-) 7.7 8.0 
Biochemical oxygen demand – 5  605 40 
Chemical oxygen demand 1360 102 
Total suspended solids 576 38 
Ammonium (as nitrogen) 113 56 
Nitrate 26.6 14.5 
Sulfate 243 127 
Total faecal coliform (MPN/100ml) 4.1x108 1.2x105 

Source: [20]. 
All units are in mg/l except where noted  MPN most probable number. 
 

It was reported that only 10% of the wastewater treatment plants in Palestine meet the effluent criteria of their 
original designs. In fact, most wastewater treatment plants were described as being environmental hazards. 
The wastewater treatment plants at Rafah, Jabaliah and Ramallah employ aerated ponds and chlorination units 
that are mostly out of order. There is an activated sludge plant at Bir Zeit University and extended aeration at 
Al-Bireh City. The wastewater treatment plant in Tulkarem City has three anaerobic ponds while that in 
Hebron comprises three sedimentation ponds. Local municipalities and village councils assume the 
responsibility of collection, treatment and disposal of wastewater in the West Bank and Gaza, except for 
refugee camps that are being managed by the United Nations Relief and Work Agency. Planning, design and 
construction of wastewater utilities are conducted by engineering departments in large municipalities and 
engineering consultants in the private sector. The municipalities normally undertake operation and 
maintenance. Several obstacles, such as a lack of well-trained operators, the unavailability of spare parts, or 
reliable tools, standby pumps and financial constraints, hinder the wastewater sector in Palestine. 

Irrigation with raw wastewater has been practised in many sites of the West Bank. Crops and 
vegetables like parsley, mint, peppers, eggplants, squash, cauliflower, radishes and olive trees are 
being irrigated with untreated wastewater without any official health control or due consideration to 
possible health or environmental implications. The only controlled reuse practice is at Bir Zeit 
University where treated effluent is used in the irrigation of the University’s garden. Health and 
agricultural officials see great potential for reuse in agriculture and landscape irrigation, groundwater 
recharge, aquaculture and in industry (stone cutting). 

Saudi Arabia 

In 1991 the amount of treated wastewater in Saudi Arabia was estimated at 454 million cubic metres per 
year (1.2 million cubic metres per day) in twenty-two wastewater treatment plants. An upgrading scheme 
was in place to increase the treatment capacity to 1.8 million cubic metres per day by the year 2000. In 1992, 
reuse of effluent constituted 48% (217 million cubic metres per year) of the treated quantity. By the year 
2000, reused effluent was expected to make up about 10% of the demand. The most prominent wastewater 
treatment and reuse schemes are those in Riyadh, Jeddah, Mecca and Jubail industrial city. The Riyadh 
project includes a 113 560 cubic metres per day trickling filter treatment plant. Of the treated wastewater, 
15% is reused for industrial purposes by the General Petroleum and Minerals Organization. The remaining 
quantity is also reused for agricultural purposes and 100 hectares are irrigated. The Jeddah project is rather 
unique in the region as it comprises a 37 854 cubic metres per day activated sludge treatment plant followed 
by filtration, reverse osmosis and disinfection. Its effluent quality exceeds the World Health Organization’s 
reuse standards and is akin to those of drinking water quality criteria. In the industrial city of Jubail, plans 
were set in 1992 to install a facility of 113 562 cubic metres per day, the effluent of which would be reused 
for industrial purposes, urban landscaping and other purposes. There were also plans to install more 
wastewater treatment plants with a long-term view of extensive effluent reuse in municipal, industrial and 
agricultural fields. Full utilization of reclaimed wastewater for non-potable uses is taken seriously and 
considered part of the water policy in Saudi Arabia [21]. 



A Regional Overview of Wastewater Management and Reuse 

 45

The wastewater treatment plant at Al-Khobar is a 133 330 cubic metres per day activated sludge 
extended aeration (carrousel) utility. The effluent is chlorinated before eventual discharge to the 
Arabian Gulf. Only 10% of the effluent is reused for landscape irrigation. Sludge is treated in drying 
beds and used as a fertilizer. Typical characteristics of the wastewater influent and effluent at Al-
Khobar and Dammam wastewater treatment plants are shown in Table 26. These data represent the 
analysis conducted during May 1995 for Al-Khobar and an annual average (1990–91) for Dammam. It 
may be seen that while the organic content has been reduced by 98.4%, fulfilling expectations of such 
a wastewater treatment system, the effluent may only be reused for restricted irrigation due to the 
presence of faecal coliforms at more than 1000 MPN (most probable number) per 100 millilitres. 
Salinity concentration is very restrictive for the irrigation of many salinity sensitive crops especially in 
the case of the effluent from the Dammam wastewater treatment plant. 

By 1995 there were 40 wastewater treatment plants serving the 23 major cities in Saudi Arabia. At 
least 10 of these plants are wastewater stabilization pond plants, the rest being activated sludge and 
trickling filters. Towns and other smaller cities are served by septic tanks, percolation fields and small 
package treatment plants [21].  

The major difficulties facing the operation and maintenance of wastewater treatment plants in Saudi 
Arabia are to do with odour emissions from sludge drying beds, which are particularly experienced 
during conditions of high humidity. Such problems are not encountered with wastewater treatment 
plants with mechanical sludge treatment techniques. High temperatures have been reported to increase 
denitrification causing the growth of filamentous bacteria in the activated sludge extended aeration 
systems, thus creating poor settling conditions. 

Reclaimed water standards for unrestricted irrigation in Saudi Arabia, shown in Table 27, are stringent 
compared with World Health Organization and Food and Agriculture Organization guidelines. 
However, no values have been specified for intestinal nematodes. In the World Health Organization 
guidelines, effluents with thermo-tolerant coliform count of less than or equal to 1000 MPN per 100 
millilitres and intestinal nematodes less than or equal to one may be used for unrestricted irrigation 
(World Health Organization Report No. 778, 1989). The equivalent Saudi Arabian criterion is a 
coliform count of 2.2 per 100 millilitres.  

The Ministry of Municipalities and Rural Affairs, Water and Sewage Authority, Arabian American Oil 
Company and the Royal Commission of Jubail and Yanbu are the main bodies responsible for various 
aspects in the wastewater sector in Saudi Arabia. 

Table 26. Typical characteristics of influent and effluent at Al-Khobar and Dammam 
wastewater treatment plants 

Al-Khobar (May 1995) Dammam (1990–1991) Parameter (mg/l) 
Influent Effluent Influent Effluent 

Electrical conductivity (µs/centimetre) at 25ºC 3180 ND ND ND 
Total suspended solids 138.2 3.5 203 22.5 
Turbidity (NTU) ND 0.41 ND ND 